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Model No: WSTO04

Parts List
ID Part No Name Qty Notes
1 JM27000501 SOFT GRIP 1
2 JM27000502 HANDLE 1
3 JM27000503 H.S.BOLT M8X48 8
4 JM27000504 SPRING WASHER 8
5 JM27000505 FLAT WASHER 12
6 JM27000506 BASE ASSEMBLY 1
7 JM27000507 SUPPORT FRAME 1
8 JM27000508 SLEEVE 2
9 JM27000509 LEGA 1
10 JM27000510 BOLT 2
11 JM27000511 FLAT WASHER 10 2
12 JM27000512 WHEEL SLEEVE 2
13  JM27000513 WHEEL 2
14  JM27000514 BIG FLAT WASHER 10 6
15 JM27000515 HEX.NUT M10 4
16  JM27000516 RING 8 2
17 JM27000517 PIN 2
18 JM27000518 ELVATION ADJUSTABLE NUT 1
19 JM27000519 BEARING 51103 1
20 JM27000520 RETAINING RING 24 1
21 JM27000521 HEX.BOLT M10X55 2
22 JM27000522 H.S.BOLT M6X16 1
23 JM27000523 SPRING WASHER 6 1
24 JM27000524 BIG FLAT WASHER 6 1
25 JM27000525 THREAD ROD 1
26 JM27000526 COMPRESSION SPRING 1
27 JM27000527 BEARING 51101 1
28 JM27000528 RETAINING RING 20 1
29 JM27000529 PIN 1
30 JM27000530 H.S.BOLT M5X10 1
31 JM27000531 SLEEVE 1
32 JM27000532 ELASTIC PIN 3X25 1
33 JM27000533 CRANK 1
34 JM27000534 HANDLE 1
35 JM27000535 SCREW 1
36 JM27000536 HANDLE CAP 1
37 JM27000537 LEGB 1
38 JM27000538 HANDLE INTERIOR HALF 2
39 JM27000539 HEX.BOLT M8X40 2
40 JM27000540 LINK PLATE 2
41  JM27000541 BIG FLAT WASHER 8 2
42  JM27000542 PAD 1
43  JM27000543 NUT M8 2
44  JM27000544 HANDLE OUTER HALF 2
45  JM27000545 SELF-TAPPING SCREW ST4.2X16 4
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Model No: WSTO04

ID Part No Name Qty Notes
47  JM27000547 ADJUSTABLE PAD 1
48  JM27080061 LOGO LABEL 1
49  JM27080102 INSTRUCTION MANUAL 1
50 JM27080100 PACKAGE 1
51 JM27080062 WARNING LABEL 1
52  JM27080058 OPERATION LABEL 1
53 JM27080101 BAR CODE LABEL 1
60 JM27000500 WSTO0O4 1
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